S,

DICHTMASSE THREE-BOND

GASKET THREE-BOND

o B

450 XC ATV 2009 <2009><EU><84011Q>
CYLINDER HEAD
7232

,('-u_f
L
S)

LOCTITE 243
Pos Part Number Description Additional Text Quantity

1 83036020144 CYLINDER HEAD CPL. ATV 07 1.00
2 59530036000 CYLINDER HEAD GASKET 89,3 MM 400 RACING 1.00
3 58036052200 VALVE COVER REAR 2.00
4 58036053000 VALVE COVER GASKET 2.00
5 0015060556 HH COLLAR SCR. M6X55 WS=8 10.9 2.00
6 0025060456 HH COLLAR SCREW M6X45 TX30 2.00
7 0025060756 HH COLLAR SCREW M6X75 TX30 1.00
8 0025060306 HH collar screw M6x30 TX30 2.00
9 0025060506 HH collar screw M6x50 TX30 1.00
10 59036025101 VALVE GUIDE INTAKE 2.00
11 59036026101 VALVE GUIDE EXHAUST 2.00




12 59436044244 RUBBER SLEEVE CPL. 1.00
13 59030061000 CLAMP D=56MM B=9MM M4X25 EUROPE 2.00
15 59436039000 EXHAUST FLANGE CPL. 450/525 03 450/525 SX, MXC, EXC 1.00
16 59036041000 GASKET EXHAUST FLANGE 1.00
17 0025060206 HH collar screw M6x20 TX30 10.00
18 0603061001 CU-SEAL RING DIN7603-6X10X1 9.00
19 0025060166 HH collar screw M6x16 TX30 3.00
21 59030023000 dowel sleeve 6x8x11.5 2.00
30 59036006090 VENT SCREW M6X10 CPL. 1.00
31 58036065100 CU-SEAL RING6 X 10 X 2 1.00
35 59036090000 WASHER 10,8X18,8X1,5 4.00
40 59035052000 WATER PUMP COVER RACING 2000 1.00
41 59035053000 WATER PUMP COVER GASKET 0,8MM 1.00
43 59036079100 CYL. HEAD SCREW M10X158 WS=13 4.00




